Download Print this page

Grizzly G0746 Owner's Manual: End Gears

Gear-head lathe.
Hide thumbs

Advertisement

803
802
804
805
801
807
REF PART #
DESCRIPTION
801
PCAP38M
CAP SCREW M5-.8 X 25
802
P07460802 DOWEL PIN 6 X 25
803
P07460803 GEAR END CAP
804
P07460804 COMBO GEAR 36T/38T
805
PR11M
EXT RETAINING RING 25MM
806
P07460806 SPACER
807
P6005ZZ
BALL BEARING 6005ZZ
808
P07460808 BEARING HOUSING
809
P07460809 COMBO GEAR 72T/76T
810
PCAP24M
CAP SCREW M5-.8 X 16
811
P07460811 SHAFT
812
P07460812 COMBO GEAR W/KEY 66T/42T 12 X 22
-100-

End Gears

806
802
807
808
809
823
812
823
810
811
REF PART #
DESCRIPTION
813
P07460813 COMBO GEAR W/KEY 56T/44T 12 X 22
814
PN51M
HEX NUT M20-2.5 THIN
815
PW13M
FLAT WASHER 20MM
816
PW08M
FLAT WASHER 16MM
817
PN13M
HEX NUT M16-2
818
P07460818 CLAMP BOLT M20-2.5 X 40
819
P07460819 PIVOT BRACKET
820
PSS30M
SET SCREW M10-1.5 X 10
821
P07460821 COMPRESSION SPRING 1 X 6 X 12
822
PSTB002M STEEL BALL 8MM
823
PR15M
EXT RETAINING RING 30MM
Model G0746/G0749 (Mfg. Since 3/13)
820
822
821
813
822
820
821
819
814
815
816 817
818

Advertisement

   Related Manuals for Grizzly G0746

This manual also for:

G0749

Comments to this Manuals

Symbols: 0
Latest comments: